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MODEL NO. TW0200

ITEM PART NO. DESCRIPTION QTY NOTE
001 421839-2 Alkatrész /TW0200   1
002 153581-4 Kalapácsház TW0200   1
003 267268-3 Porvédo   1
004 231907-1 Rugós  gyuru 10 (felfogó szerk   1
007 324344-7 Vas TW0200   1
008 324341-3 Kalapács TW0200   1
009 216001-0 Acélgolyó 3,5 216001-0*  31
010 267269-1 Alátét   1
011 233377-0 Rugó   1
012 267777-2 Alátét TW0200   1
013 216007-8 Acélgolyó 6,4 6710DW/6905B/H   2
014 227092-6 Fogaskerék TW0200   2
015 256002-6 Csap TW0200   2
016 266026-4 Önmetszo csavar M4x12*   2
017 324339-0 Tengely  TW0200   1
018 253794-8 Lapos Alátét 18 (253794-8) 6   1
019 285709-7 Csapágy fedél  TW0200   1
020 227093-4 Fogaskerék TW0200   1
021 213670-8 O-gyuru 58 HM1202C*   1
022 153583-0 Csapágyház TW0200   1
023 213373-4 O-gyuru   1
024 210005-4 Golyóscsapágy 608DDW 210005-4*   1
025 241881-5 Ventilátorkerék 52 6821/4322/4   1
026 517448-4 Forgórész TW0200   1

INC. 24,25,27,28
027 681652-2 Szigetelo fedél   1
028 211021-9 Golyóscsapágy 607LLB   1
029 418187-8 Légterelo TW0200   1
030 599354-5 Állórész TW0200   1
031 140021-1 Motor Housing Complete  new   1
032 819063-3 MAKITA címke*   1
033 253929-1 Zárósapka 5 6905B/6906*   4
034 262001-8 Poliuretán gyuru 5 6905B/6906/   4
035 266331-9 Imbuszcsavar M5x50   4
036 685700-9 Szivacsgumi lemez 6855700-9   1
037 266091-3 Önmetszo csavar 4x50   2
038 417237-6 Szigetelo fedél   2
039 418186-0 Irányváltó TW0200   1
040 650523-4 Kapcsoló   1
042 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
043 191940-4 Szénkefe CB-411*   1
045 645253-0 Zajszuro kondenzátor 645253-0*   1
046 850444-2 NAME PLATE   TW0200   1
047 265995-6 Önmetszo csavar M4x18*   3
048 418189-4 Fedél TW0200   1
049 265995-6 Önmetszo csavar M4x18*   2
050 687052-4 Kábel-feszültségmentesíto 6870   1
051 665865-3 Power supply cord  1.0-2-2.5   1
052 682566-8 Kábelvédo   1
053 324284-9 Rögzíto /TW0200   1
A01 134841-3 SOCKET 24-45 ASS'Y   1
A02 824703-0 PLASTIC CARRYING CASE   1



SERVICE DRAWING
PAGE 1

MODEL NO. TW0200


